
 

NORTH PERTH 
WASTEWATER TREATMENT 

MASTER PLAN 
 

 
 
 
 
 
 
 
 

 
Prepared for 

 
THE MUNICIPALITY OF NORTH PERTH 

 

 
 

GM BluePlan Engineering Limited 
May 2015 (Updated Oct 2015) 

Our File: 311-031 



File No. 311-031   Page i 

WASTEWATER TREATMENT MASTER PLAN 
MUNICIPALITY OF NORTH PERTH 

 
TABLE OF CONTENTS 

1.0 INTRODUCTION AND BACKGROUND ..................................................................................... 1 

1.1 INTRODUCTION ............................................................................................................................ 1 
1.2 BACKGROUND .............................................................................................................................. 1 
[...]
“Master Plans typically differ from project-specific studies in several key respects. Long range 
infrastructure planning enables the proponent to comprehensively identify need and establish 
broader infrastructure options. The combined impact of alternatives is also better understood 
which may lead to other and better solutions. In addition, the opportunity to integrate with land 
use planning enables the proponent to look at the full impact of decisions from a variety of 
perspectives. The following are distinguishing features of Master Plans:  
 
a. The scope of Master Plans is broad and usually includes an analysis of the system in order 

to outline a framework for future works and developments. Master Plans are not typically 
undertaken to address a site-specific problem.  

b. Master Plans typically recommend a set of works which are distributed geographically 
throughout the study area and which are to be implemented over an extended period of 
time. Master Plans provide the context for the implementation of the specific projects which 
make up the plan and satisfy, as a minimum, Phases 1 and 2 of the Class EA process. 
Notwithstanding that these works may be implemented as separate projects, collectively 
these works are part of a larger management system. Master Plan studies in essence 
conclude with a set of preferred alternatives and, therefore, by their nature, Master Plans 
will limit the scope of alternatives which can be considered at the implementation stage.  

 



File No. 311-031   Page 3 

WASTEWATER TREATMENT MASTER PLAN 
MUNICIPALITY OF NORTH PERTH 

A.2.7.1 The Master Planning Process 
 The work undertaken in the preparation of Master Plans should recognize the Planning and 
Design Process of this Class EA, and should incorporate the key principles of successful 
environmental assessment planning identified in Section A.1.1. It is imperative that public and 
agency consultation take place during each phase of the study process, specifically, at the 
initiation of the Master Plan study so that the scope and purpose of the study is understood, and 
at the selection of the preferred set of alternatives. At a minimum, the Master Planning process 
should address the first two phases in the Planning and Design Process of the Class EA.” 

 
This assignment is being conducted in accordance with the Master Plan Environmental 
Assessment process as outlined in the Municipal Class Environmental Assessment (EA) 
document (Municipal Engineers Association, last amended 2011).  The Class EA process 
includes identifying alternative solutions, evaluation of alternatives, assessment of the potential 
environmental effects of the proposed improvements, identification of reasonable measures to 
mitigate any adverse impacts that may result and consultation with the public and review 
agencies. 
 
North Perth held a Public Information Centre (PIC) on April 1, 2015 from 5:00 pm to 7:00 pm at 
the North Perth Council Chambers at 330 Wallace Avenue North in Listowel, Ontario.  The PIC 
provided background information on the Master Plan and presented alternatives to wastewater 
treatment works that are being considered and preferred alternatives based on preliminary 
evaluations.  Representatives from North Perth and GM BluePlan were present at the PIC to 
answer questions and solicit input from the public.  Results from the public consultation process 
are documented in Appendix G for the public record. 
 
Alternative solutions identified in this document consider individual components of the 
wastewater treatment system, relationships between components, overall system performance, 
regulatory compliance, and accommodation of future development plans for North Perth.  As the 
study progresses, each alternative will be refined through a comprehensive screening and 
evaluation process with direct input from North Perth staff.  The Master Plan will ultimately 
present a prioritized set of preferred solutions to address identified wastewater treatment 
servicing needs, supported by cost estimates and a proposed implementation schedule. 
 
This Master Plan generally followed the steps listed below. 
 

 Establish a Project Steering Committee (PSC) 
 Compile and review background information 
 Conduct regular meetings with North Perth and stakeholders to develop list of problems 

and issues to be addressed with respect to long-term wastewater treatment servicing 
 Identify wastewater servicing issues and opportunities in consultation with North Perth, 

MOECC, operations staff, and other stakeholders as applicable 
 Develop evaluation criteria and weighting factors for high-level screening 
 Develop evaluation criteria and weighting factors for detailed evaluation 
 Analyze system operational data and technical reports 
 Document results of evaluation process 
 Prepare conceptual designs, prioritized implementation schedule, and budgetary cost 

estimates for preferred solutions 
 Conduct a Public Information Centre (PIC) 
 Incorporate feedback 
 Document results in the Master Plan document, place on the public record following 30-

day review period 
 
 



File No. 311-031   Page 4 

WASTEWATER TREATMENT MASTER PLAN 
MUNICIPALITY OF NORTH PERTH 

2.0 DESCRIPTION OF EXISTING WASTEWATER TREATMENT SYSTEM 
 
The North Perth WWTP receives untreated wastewater from three areas; the Town of Listowel, the 
Village of Atwood, and imported, hauled in waste via the Septage Receiving Station (SRS).  
Wastewater from Listowel is conveyed through the Town’s sewage collection system to the Highway 23 
SPS.  Sewage is pumped from that facility through a dedicated forcemain directly to the headworks of 
the WWTP.  The Highway 23 SPS is located on the east side of Highway 23 and on the south side of 
the Middle Maitland River.  Similarly, raw sewage from Atwood is conveyed through the Village’s 
sewage collection system to a sewage pumping station located at the northwest corner of Atwood 
where it is pumped through a dedicated forcemain to the headworks of the treatment plant.  Septage 
and other industrial wastewater from various sources across North Perth and other municipalities in the 
region is hauled to the SRS where it is unloaded, stored and introduced into the WWTP influent 
forcemain through controlled rate metering pumps.  The SRS is located on the same property as the 
WWTP. 
 
The WWTP, located at 6115 North Perth Line 84, includes a septage receiving station, mechanical 
treatment plant and emergency storage lagoons.  The current treatment plant is hydraulically rated for 
an average daily flow of 9,030 cubic metres (m3), a maximum day flow of 25,500 m3 and organically 
rated for a loading of 8,000 kg per day of BOD5 and 507 kg per day of Total Kjeldahl Nitrogen (TKN). 
The main treatment steps in the existing treatment facility in sequence include screening, aerated grit 
removal, and comminution (grinding) in the “headworks” process, twin anoxic reactors operating in 
parallel, twin aerobic reactors operating in parallel, secondary clarification, pumps for recirculation of 
activated sludge (RAS) and mixed liquor (MLSS) within the biological treatment train, twin clarifier WAS 
pumps, tertiary filtration, effluent disinfection by UV, flow measurement, and effluent discharge to the 
Middle Maitland River near Highway 23 SPS. 
 
Chemical feed systems at the plant include liquid chlorine (sodium hypochlorite) to prevent biological 
growth in the filters and coagulant (aluminum sulphate or alum) for phosphorus removal.  Excess 
sludge is partially stabilized in an on-site aerobic sludge digestion basin followed by short-term storage 
in an adjacent sludge storage basin.  The original treatment plant consisted only of 2 large facultative 
lagoons.  The lagoons are currently used for long-term storage of excess sludge, emergency overflows 
or bypasses, and regular polishing of secondary effluent. 
 
A site layout plan of the treatment plant and a process flow diagram are presented on Drawing G02 
“Overall Site Plan” and Drawing P01 “General Process Flow Diagram – Existing System”, respectively 
which are found in Appendix A. 
 



File No. 311-031   Page 5 

WASTEWATER TREATMENT MASTER PLAN 
MUNICIPALITY OF NORTH PERTH 

A chronology of development of the North Perth wastewater treatment system is summarized in the 
following table. 
 
Table 1.  Chronology of Wastewater Treatment Facility Development 

Year Description of Project 

1961 
East and West Lagoons, original Highway 23 SPS and 300mm forcemain are 
constructed.  Highway 23 SPS is designed to pump wastewater to lagoons.  Lagoon 
effluent discharges to the Chapman Drain by gravity. 

1991 
Two forcemains are installed along common route between Highway 23 SPS and 
lagoons.  A 450mm sewage forcemain runs to lagoons and future plant, and a 450mm 
forcemain runs from future plant to Maitland River adjacent to Highway 23 SPS 

1993 New Highway 23 Sewage Pumping Station is built 

1994 

Mechanical plant is constructed using an extended aeration activated sludge (EAAS) 
concept, including headworks, aeration, secondary clarifiers, tertiary filtration, and UV 
disinfection.  The West Lagoon is maintained as equalization storage during high flow 
periods or emergency storage during power outages, as water can drain to lagoon by 
gravity during a power failure.  After observed improvements in effluent quality when 
using the West Lagoon, the plant began to use the lagoon for polishing during normal 
operation, which also improved treatment of higher organic loads from the SRS.  Use 
of lagoons allowed the plant to continue operating by gravity to the lagoon until power 
was restored. 

2000 
Plant upgrades undertaken, including upgrading the sludge lagoons to aerobic 
stabilization lagoons.  Hydraulic capacity was re-rated from 6,550 m3/d to 9,030 m3/d. 

2002 
Spray liquid fragrant odour control system installed around aerobic digester and sludge 
holding lagoon. 

2006 Construction of Septage Receiving Station 

2007 
Construction of process modifications to convert plant from EAAS to Biological Nutrient 
Removal (BNR) process based on anoxic/aerobic (A/O) process. 

2007 
On-site transformer upgraded from 750 kVA to 1,000 kVA.  Overhead service from 
Hydro One to plant is 44kV, stepped down to 600V at on-site sub-station. 

2008 
WWTP capacity rerated from 4,910 kg/d to 8,000 kg/d BOD and 507 kg/d TKN.  No 
change in hydraulic capacity which is avg. day 9,030 m3/d and max. day 25,500 m3/d. 

2008 
Large wet industry that had previously directed wastewater to the plant shuts down, 
increasing the available organic loading capacity of the WWTP for the SRS. 

2010 
Highway 23 SPS – all 3 pumps and air/vacuum valves on forcemain are replaced, and 
a new SCADA system is installed. 

2010 Biological odour control system is installed at Septage Receiving Station. 

2010 
Village of Atwood is connected to the North Perth WWTP in mid-2010.  Sewage 
pumping station in Atwood has a forcemain that discharges directly into the headworks 
at the WWTP. 



File No. 311-031   Page 6 

WASTEWATER TREATMENT MASTER PLAN 
MUNICIPALITY OF NORTH PERTH 

Year Description of Project 

2011 Two of three effluent pumps and motors are refurbished. 

2011 
East Clarifier’s scraping arms are repaired, interior walls are re-coated, and anodes are 
installed 

2011-14 Vertical turbine Effluent pumps and RAS pumps are rebuilt. 

2012 
Sand media in Tertiary filter Cell 1 (north cell) is replaced along with other minor 
repairs.  No work done on underdrains, supports, or porous plates. 

2012 One aeration blower is rebuilt. 

2012 Septage Receiving Station Building expanded to facilitate maintenance 

2012 
Aerobic sludge digester is reshaped to remove accumulation of sludge, recovering 
some basin capacity 

2013 On-site pumping station pumps replaced 

2014 
Tertiary filter Cell 2 (south cell) is rebuilt, including underdrains, supports, porous 
plates, and replacement of media  

 
 
3.0 PHASE 1 – PROBLEM OR OPPORTUNITY 

 
3.1 PROBLEM STATEMENT 

 
The Problem Statement as approved by the Steering Committee is as follows: 
 
The North Perth Wastewater Treatment Plant serves the Municipality of North Perth through 
sewer collection systems in Atwood and Listowel and receives hauled in wastewater from the 
remainder of North Perth and some surrounding Municipalities. The wastewater treatment plant, 
located at 6115 North Perth Line 84, includes a septage receiving station, mechanical treatment 
plant and emergency storage lagoons. The current treatment plant is hydraulically rated for an 
average daily flow of 9,030 cubic metres and organically rated for a loading of 8,000 kg per day 
of BOD5. 
 
The Wastewater Treatment Master Plan process is intended to provide direction for wastewater 
infrastructure planning in accordance with the Municipality of North Perth Official Plan. In 
keeping with North Perth’s commitment to corporate and environmental responsibility, the 
Master Plan will identify and prioritize current plant deficiencies and provide a framework to 
manage wastewater treatment in order to sustain growth and support capital funding projections 
within the planning period. Together, these plans will guide North Perth for the provision of 
sustainable wastewater treatment services to the year 2030.  
 



File No. 311-031   Page 7 

WASTEWATER TREATMENT MASTER PLAN 
MUNICIPALITY OF NORTH PERTH 

3.2 NOTICE OF COMMENCEMENT 
 
The Notice of Commencement as approved by the Steering Committee and published in the 
Listowel Banner on January 11 and 18, 2012 is as follows: 
 

NORTH PERTH WASTEWATER TREATMENT 
MASTER PLAN CLASS ENVIRONMENTAL ASSESSMENT STUDY 

 
The Municipality of North Perth has initiated a Wastewater Treatment Master Plan to identify a 
preferred servicing strategy for wastewater treatment to the year 2030. 
  
The North Perth Wastewater Treatment Plant serves the Municipality of North Perth through 
sewer collection systems in Atwood and Listowel and receives hauled in wastewater from the 
remainder of North Perth and some surrounding municipalities. The Wastewater Treatment 
Master Plan process is intended to provide direction for wastewater infrastructure planning in 
accordance with the Municipality of North Perth Master Growth Plan. In keeping with North 
Perth’s commitment to corporate and environmental responsibility, the Master Plan will identify 
and prioritize current plant deficiencies and provide a framework to manage wastewater 
treatment in order to sustain growth and support capital funding projections within the planning 
period. Together, these plans will guide North Perth for the provision of sustainable wastewater 
treatment services to the year 2030.  
 
The study is being conducted in accordance with the Master Plan Environmental Assessment 
process as outlined in the Municipal Class Environmental Assessment (EA) document 
(Municipal Engineers Association, 2011). The Class EA process includes identifying alternative 
solutions, evaluation of alternatives, assessment of the potential environmental effects of the 
proposed improvements, identification of reasonable measures to mitigate any adverse impacts 
that my result and consultation with the public and review agencies. The Municipality of North 
Perth will be holding Public Information Centres (PIC’s) on this project in 2012 to provide 
background information on the study and present improvements to wastewater treatment works 
that are being considered. Representatives from North Perth and its consultants will be present 
at the PIC to answer any questions and solicit input from the public. Separate notices will be 
issued prior to each PIC providing event time and location. 

 
 
4.0 PHASE 2 – IDENTIFICATION AND EVALUATION OF ALTERNATIVES 

 
4.1 IDENTIFICATION OF PROJECTS 

 
The objectives of the Master Plan are to identify wastewater treatment servicing issues, develop 
and evaluate alternatives to address each issue, and to document the master planning process 
[...]
Filter Backwash Sidestream CBOD5 200 mg/L estimated 

Oxygen Recovery in Anoxic Zone 40% estimated 

Total Actual Oxygen Requirement 8,161 kg O2/d  

Conversion from AOR to SOR 

Conversion Factor : AOR to SOR 0.400  

Total Standard Oxygen Requirement 
14,550 kg 

O2/day 
Design sewage strength 

Total Standard Oxygen Requirement 
20,403 kg 

O2/day 
Measured sewage strength 

Conversion Air Flow from Mass to Volume 

Oxygen Content in Air 23%  



File No. 311-031   Page 19 

WASTEWATER TREATMENT MASTER PLAN 
MUNICIPALITY OF NORTH PERTH 

Item Description Value Comments 

Density of Air 1.2 kg/m3  

Oxygen Transfer Efficiency 25%  

Required Standard Air Flow 2,440 sL/s Design sewage strength 

Required Standard Air Flow 3,422 sL/s Measured sewage strength 

Installed Aeration Capacity 

Unit Blower Capacity 1,250 sL/s  

No. of Blowers 3  

% Time Operating 100  

Total Air Supply Capacity 3,750 sL/s  

Firm Air Supply Capacity 2,500 sL/s  

Mixing Requirements 

Aeration Mixing Requirements 0.61 L/m2/s MOECC Design Guidelines 

Aeration Tank Length 42.75m  

Aeration Tank Width 15.00m  

No. of Tanks 2  

Total Aeration Tankage Surface Area 1,282.5 m2  

Total Aeration Mixing Requirement 2,528 sL/s  

Total Installed Aeration Capacity 3,750 sL/s  

Firm Installed Aeration Capacity 2,500 sL/s Largest unit out of service 

Final Effluent Dissolved Oxygen   

Average Final Effluent Dissolved Oxygen 7.7 mg/L Measured 2010 - 2014 

5th Percentile Final Effluent Dissolved Oxygen 2.3 mg/L Measured 2010 - 2014 

Minimum Final Effluent Dissolved Oxygen 1.6 mg/L Measured 2010 - 2014 

C of A Stipulated Minimum Final Effluent 
Dissolved Oxygen 

5.0 mg/L  

Notes 
1. Installed aeration equipment consist of 3 Gardner-Denver multi-stage centrifugal blowers, Model 

742, 150 kW, each rated at 1,250 sL/s at 69.64 kPa 
2. Design minimum dissolved oxygen (DO) target in the aeration tanks is 2.0 mg/L. 

 
Calculations indicate that the total theoretical aeration capacity at the plant is sufficient to meet average 
day oxygen requirements for both design and actual sewage strength values, as well as mixing 
requirements.  However, operational data indicates that raw sewage strength is significantly greater 
than the design basis, with average CBOD5 and TKN measured at 699 mg/L and 83 mg/L, respectively, 
compared to design basis values of 550 mg/L and 55 mg/L, respectively.  Average measured values 
indicate an increase in concentration of 27% and 51% respectively for incoming CBOD5 and TKN.  
Although the above theoretical calculations indicate a potential deficit in firm aeration capacity, 
operational data for the period 2010-14 inclusive indicates consistently very low effluent CBOD5 and 
total ammonia nitrogen which demonstrates that aeration capacity is sufficient to produce consistently 
good quality effluent with high rates of carbon assimilation and nitrification.  In addition, dissolved 
oxygen levels in the aeration tank were 2.9 mg/L for the same operational period.  Furthermore, it is 
noted that the plant’s Certificate of Approval stipulates a minimum monthly average of 5.0 mg/L 



File No. 311-031   Page 20 

WASTEWATER TREATMENT MASTER PLAN 
MUNICIPALITY OF NORTH PERTH 

dissolved oxygen in the final effluent to reduce impacts to the aquatic ecosystem in the Middle Maitland 
River.  During the period of 2010 to 2014, the plant averaged 7.7 mg/L DO which meets the 
requirements of their C of A, but DO did occasionally drop as low as 1.6 mg/L.  All DO values less than 
5 mg/L occurred during October, 2011, and may be the result of a specific process upset.  Excluding 
this month from the data set, the minimum final effluent DO concentration is 5.1 mg/L.  
 
Following biological treatment, the flow is split between two secondary clarifiers, each with a 30.0m 
diameter, and 4.0m side water depth.  Operating conditions and design guidelines are summarized in 
the table below. 

Table 19.  Design Guidelines – Secondary Clarifiers 

Item Description Units 
Average 
Day Flow 
9,030 m3/d 

Peak Day 
Flow 

25,500 m3/d 

MOECC 
Design 

Guidelines 

Metcalf & 
Eddy 

Average MLSS  (2010-14) mg/L 5,284   

Average RAS Flow  (2010-14) % Q 100 (measured)   

Total Surface Overflow Rate  
(SOR) 

m3/m2-d 6.4 18.0 
40 

16 to 28 
(avg flow) 
40 to 64 

(peak flow) 
Firm Surface Overflow Rate  

(SOR) 
m3/m2-d 12.8 36.1 

Total Solids Loading Rate  
(SLR) 

kg/m2-d 66 187 
170 

120 to 192 
(avg flow) 
216 (peak 

flow) 
Firm Solids Loading Rate  

(SLR) 
kg/m2-d 132 373 

 
Calculations summarized in the above table indicate that secondary clarification capacity at the plant is 
adequate in terms of hydraulic and solids loading rates under various operating conditions, with the 
exception of peak solids loading rate with one clarifier out of service (i.e. operating at 50% capacity). 
 
The following table summarized capacity calculations for the two tertiary filters, each 22.56m long by 
4.88m wide with a 280mm deep single media bed. 
 
Table 20.  Design Guidelines – Tertiary Filtration 

Item Description Units 
Average 
Day Flow 
9,030 m3/d 

Peak Day 
Flow 

25,500 m3/d 

MOECC 
Design 

Guidelines 

Metcalf & 
Eddy 

Total Filtration Rate  (SOR) L/m2-s 0.47 1.34 2.1 
1.3 to 4.0 
(2.0 typ.) 

Firm Filtration Rate  (SOR) L/m2-s 0.95 2.68   

Average Secondary Effluent TSS 
95th Percentile Secondary Effluent 

TSS  
mg/L 

8.2  (measured 2010-14) 
 

17.2  (measured 2010-14) 
  

Total Solids Loading Rate  (SLR) 
Average TSS 

95% Percentile TSS 
mg/m2-s 

 
3.9 
8.2 

 
11.0 
23.0 

51 -- 
Firm Solids Loading Rate  (SLR) 

Average TSS 
95% Percentile TSS 

mg/m2-s 
 

7.8 
16.3 

 
21.9 
46.0 

 
Calculations summarized in the above table indicate that tertiary filtration capacity at the plant is 
adequate in terms of hydraulic and solids loading rates under various operating conditions, with the 



File No. 311-031   Page 21 

WASTEWATER TREATMENT MASTER PLAN 
MUNICIPALITY OF NORTH PERTH 

exception of peak flow rate with one filter out of service (i.e. operating at 50% capacity).  In addition, 
firm capacity of filtration is shown to be marginally below MOECC design guidelines for peak flow rate 
coinciding with the peak (95th percentile) secondary effluent TSS concentration, although this operating 
condition is expected to be a rare occurrence. 
 
Table 21.  Design Guidelines – Effluent Disinfection 

Item Description Units 
Average Day Flow 

9,030 m3/d 
Max. Day Flow 

25,500 m3/d 

Lamps per Module no. 8 

No. of Modules no. 15 

No. of Banks no. 2 

Total No. of Lamps no. 240 

Firm No. of Lamps no. 120 

Estimated Tertiary Effluent UVT % 60 to 80  (typ.) 

Average Effluent TSS  (2010-14) mg/L 6.6  (measured) 

Capacity at UV Dose of 16 mW-s/cm2 Lpm/lamp 450 

Capacity at UV Dose of 16 mW-s/cm2 MLD 156  (78 firm) 

Capacity at UV Dose of 40 mW-s/cm2 Lpm/lamp 200 

Capacity at UV Dose of 40 mW-s/cm2 MLD 69  (35 firm) 

Notes 
1. Effluent disinfection by ultraviolet radiation using 2 banks of Trojan UV-3000 equipment. 
2. C of A compliance limit for final effluent disinfection is 200 CFU/100mL. 
3. Typical minimum UV dose for secondary effluent is 30 mW-s/cm2, for tertiary effluent 20 mW-

s/cm2. 
 
Calculations summarized in the above table indicate that theoretical firm UV capacity is adequate to 
achieve effluent disinfection under maximum flow conditions.  
 
Table 22.  Design Guidelines – Effluent Discharge 

Item Description Units 
Average Day Flow 

9,030 m3/d 
Max. Day Flow 

25,500 m3/d 

Pump Type -- Vertical turbine 

Pump Rated Capacity L/s 148  (12,787 m3/d) 

Pump Rated Head m 14.5 

No. of Pumps no. 3 

Notes 
1. Effluent pumping equipment consists of 3 Layne and Bowler vertical turbine pumps, 30kW, each 

rated at 148 L/s at 14.5m TDH. 

 
Calculations summarized in the above table indicate that theoretical firm capacity of the effluent 
pumping station is adequate to handle maximum flows.  
 
The sludge management system generally consists of WAS piping from the RAS pumps, a single 
aerobic digester and a single digested sludge storage basin.  A motorized valve is used for flow control 
to the digester, with flow monitored using a magnetic flow meter.  The aerated digester and storage 



File No. 311-031   Page 22 

WASTEWATER TREATMENT MASTER PLAN 
MUNICIPALITY OF NORTH PERTH 

basins are constructed with earthen berms having open-top cells.  Decant is sent to the on-site 
pumping station, where it is pumped to the headworks for treatment through the plant. 
 

Table 23.  Design Guidelines – Sludge Management 

Item Description Units 
MOECC 
Value 

M&E 
Value 

Actual 
Value 

Aerobic Digester Capacity m3 na na 3,015 

Aeration System Capacity (Total) scmh na na 148 

Aeration System Capacity (Firm) scmh na na 74 

WAS flow to Aerobic Digester m3/d na na 
351 avg 
638 peak 

Digested Sludge Storage Basin Capacity m3 na na 12,065 

Minimum firm capacity air requirement for 
mixing and oxygen 

L/m3-s 0.5  n/a 

Minimum recommended air requirement1 for 
aerobically digested sludge  

m3
air/m

3
sewage/min 0.030 

0.020 – 
0.040 

0.049 
0.024 

Volatile Solids Loading Rate kg/m3-d 1.6  1.1 (avg) 

Min. recommended Sludge Stabilization Time 
(Solids Retention Time, SRT) 

days 45 45 15 

Minimum recommended sludge storage time 
on-site for non-agricultural source material2 

days 240  81 

Notes 
1. MOECC values are from MOECC Design Guidelines for Sewage Works, 2008 
2. M&E refers Metcalf and Eddy text “Wastewater Engineering” 
3. scmh is standard cubic meters per hour 

 
  



File No. 311-031   Page 23 

WASTEWATER TREATMENT MASTER PLAN 
MUNICIPALITY OF NORTH PERTH 

 
6.0 EVALUATION OF PROJECTS 
 
GROUP A PROJECTS 
 
6.1 TREATMENT PLANT PERFORMANCE 
 
6.1.1 Background 
 
Hydraulic re-rating of the WWTP represents an opportunity for the Municipality to potentially have the 
rated hydraulic capacity of the plant increased without implementing major physical plant upgrades.  
This would improve the plants ability to treat peak flows that typically occur during wet weather events.  
The re-rating opportunity was created when the treatment plant was converted from extended aeration 
activated sludge (EAAS) process to a biological nutrient removal (BNR) process in 2007 to handle high 
organic loadings generated from the Campbell’s Soup Plant.  The conversion was accomplished within 
the existing tankage with partition walls constructed within the original aeration tanks to create 2 parallel 
trains of anoxic and aerobic biological reactors.  In 2008, when the Campbell’s Soup Plant shut down, 
additional organic treatment and hydraulic capacity became available in the plant.  Plant stress testing 
in 2009 resulted in re-rating of the organic capacity to the plant from 5,028 kg/d BOD5 and 507 kg/d 
TKN to 8,000 kg/d BOD5 and 507 kg/d TKN. 
 
The following points are noted with respect to re-rating the capacity of a wastewater treatment plant. 
 

 Current rated WWTP hydraulic capacity has a design average day flow of 9,030 m3/d and a 
design maximum day flow of 25,500 m3/d 

 Hydraulic re-rating of a WWTP requires MOECC approval 
 Must establish need (i.e. high influent flows, consistently excellent quality effluent, reduced 

loading to the plant, industrial growth, lagoon volume reduction) 
 The West Lagoon is currently being used for flow equalization storage, effluent polishing to 

reduce load on tertiary filters, and flow control in order to meet effluent volume discharge limits 
during wet weather conditions 

 
The potential for re-rating the plant was assessed using the following methods. 
 

 Preparation of an updated calculation of the uncommitted reserve hydraulic capacity 
 Review of plant operational data for compliance with C of A effluent quality criteria 

(concentration and loading) 
 Analysis of plant operational data for treatment plant performance 
 Comparison of plant design to MOECC Design Guidelines and textbook design guidelines 
 Identification and analysis of trends in sewage flows, raw wastewater characteristics, and final 

effluent quality 
 
Results of the above assessment methods are discussed as follows. 
 
a) Uncommitted Reserve Hydraulic Capacity 
 
One method for assessing the need for re-rating of treatment plant capacity is to determine the 
uncommitted reserve hydraulic capacity of the plant using the appropriate MOECC Procedure. 
 
GM BluePlan (formerly G&M) prepared a report on the uncommitted reserve capacity of the WWTP for 
North Perth in June 2012.  The Report was prepared in accordance with the procedure outlined in 
MOECC Procedure D-5-1 : Calculating and Reporting on Uncommitted Reserve Capacity at Sewage 



File No. 311-031   Page 24 

WASTEWATER TREATMENT MASTER PLAN 
MUNICIPALITY OF NORTH PERTH 

and Water Treatment Plants.  The Report was based on operational data for the 3-year period of 2009 
through 2011.  At that time, the Report concluded that there is hydraulic treatment capacity for the 
equivalent of an additional 889 residential lots.  The Report also concluded that the uncommitted 
hydraulic reserve capacity of the wastewater treatment plant is able to meet a projected annual growth 
rate of 1.33% in the Municipality of North Perth for the next 20 years if additional commitments are not 
made to industrial / commercial users or waste haulers.  In 2010, IBI prepared the North Perth Master 
Growth Plan which indicated a 1.38% annual growth rate for the Listowel Ward and a 0.29% annual 
growth rate for the Elma Ward which includes Atwood for the high growth scenario.  An update to the 
Plan was prepared by the IBI Group in 2014. 
 
An updated calculation of the uncommitted reserve capacity is presented as follows: 
 
The North Perth WWTP has a rated capacity of 9,030 m3/d as indicated in C of A No. 3087-7K8NZC.  
In order to determine the uncommitted reserve capacity of the WWTP, flow data collected for the most 
recent 5-year period (from 2010 to 2014 inclusive) was selected since that data is considered 
representative, it meets MOECC criteria as per Procedure D-5-1, and it shows current trends in total 
sewage flows arriving at the plant. 
 
As shown in the table below, annual average daily flow over the last five years (2010 – 2014) was 
5,872 m3/d.  When subtracted from the plant design flow of 9,030 m3/d there is a total hydraulic reserve 
capacity (Cr) of 3,158 m3/d.  
 
 
Table 24.  Uncommitted Reserve Hydraulic Capacity Data 

Year 
Estimated 
Population 

Average Day Flow 
(m³/d) 

Average Day Flow 
per Capita 

(m³/capita/d) 

2010 7,579 4,662 0.62 

2011 8,084 6,238 0.77 

2012 8,186 4,816 0.59 

2013 8,291 7,056 0.85 

2014 8,396 6,587 0.78 

Averages 8107 5,872 0.72 

 
1. Average Day Flow includes measured flows at Highway 23 Sewage Pumping Station, the 

Septage Receiving Station, and the main Atwood Sewage Pumping Station. 
2. Population figures provided by North Perth. 
3. Atwood connected to the North Perth system in July 2010. 
4. People per unit rate value of 2.56 is from North Perth Master Growth Plan by IBI. 
 
The uncommitted reserve hydraulic capacity of the waste water treatment plant is calculated using 
the following formula: 
 

 Cu = Cr – 
 

H

PFL 
 – Cc 

where Cu = Uncommitted hydraulic reserve capacity (m³/d) 
 Cr = Hydraulic reserve capacity (m³/d) 
 L = Number of unconnected approved lots 
 P = Existing connected population 



File No. 311-031   Page 25 

WASTEWATER TREATMENT MASTER PLAN 
MUNICIPALITY OF NORTH PERTH 

 H = No. of households or residential connections 
 F = Average daily flow per capita (m³/capita/d) 
 Cc = Committed Industrial / Commercial Capacity not yet realized 
  
The hydraulic reserve capacity of the system is: 

 
 Cr = 9,030 – 5,872 = 3,158 m³/d 
 
An assumed daily flow commitment to industrial / commercial / institutional (ICI) users that are 
not yet connected to the system is: 
 
  Cc   =   925 m³/d  

 
The uncommitted reserve capacity of the waste water treatment plant is: 
[...]
critical equipment during a main line power outage.  A treatment system-wide assessment and 
prioritization of critical equipment would have to be conducted to determine loads and corresponding 
capacity of standby power equipment.  At noted above, critical equipment may include a combination of 
minimal aeration to sustain biomass, limited lighting, and SCADA equipment, and minimal heating in 
winter.  A standby generator under this alternative would be sized for average day design flow and 
possibly to account for temporary storage in the East Lagoon until main line power was restored.  This 



File No. 311-031   Page 63 

WASTEWATER TREATMENT MASTER PLAN 
MUNICIPALITY OF NORTH PERTH 

would avoid sizing the generator to include effluent disinfection and effluent pumping.  This generator 
could be a packaged outdoor pad-mounted system that comes complete with noise attenuation and 
integral double-walled fuel tank.  It is noted that an Air Approval from MOECC would likely be required 
to implement this alternative. 
 

4. Provide Standby Power for All Plant Loads 
This alternative would involve installing a standby power generator larger than one that would be 
required for the previous option.  Capital costs to install a generator sized to handle all plant loads 
would be higher and an Air Approval from MOECC would be required to implement this alternative. 
 

5. Provide Standby Power for SCADA System 
This alternative would involve installing a small-capacity standby power generator dedicated to 
maintaining operation of the SCADA controls and monitoring system along with critical process 
instrumentation.  A generator for this alternative could be a packaged outdoor pad-mounted system that 
comes complete with noise attenuation and integral double-walled fuel tank.  Depending on the size of 
unit required, an Air Approval from MOECC may be required to implement this alternative. 
 
The table below summarizes results of screening-level evaluation of alternatives for providing standby 
power to the plant.  See Appendix C for the complete screening level evaluation matrix. 
 
6.5.3 Detailed Evaluation 
 
Of the initial list of 5 alternatives for screening, 3 were carried forward for detailed evaluation, consisting 
of the following. 
 

 Do Nothing 
 Provide Standby Power for Critical Equipment 
 Provide Standby Power for All Plant Loads 

 
The table on the next page summarizes results of detailed evaluation of alternatives for providing 
standby power to the plant.  See Appendix C for the complete detailed evaluation matrix. 
 
 
 



File No. 311-031   Page 64 

WASTEWATER TREATMENT MASTER PLAN 
MUNICIPALITY OF NORTH PERTH 

Table 47.  Screening Evaluation – Standby Power Supply 

 1. 2. 3. 4. 5. 

Evaluation Criteria 
Do Nothing 

(i.e. No Backup 
Power) 

Implement 
Operational 
Adaptations 

Standby Power for 
Critical Equipment 

Standby Power 
for All Loads 

Standby Power 
for SCADA Only 

Ability to Address the Problem 3 6 6 9 3 

Technical Feasibility 6 4 6 6 6 

Relative Cost-Benefit or Life Cycle Cost of 
Implementation 

2 2 6 4 4 

Energy Consumption/Ecological Footprint (e.g. 
GHG emissions) 

2 2 2 3 2 

Compatibility with Municipal, County, and 
Provincial Policies, Regulations, and Studies 

2 2 2 3 3 

Alternative is Well-Established and Proven 1 2 2 3 2 

Overall Score 16 18 24 28 20 

Status 
carried 
forward 

not carried 
forward 

carried 
forward 

carried 
forward 

not carried 
forward 

 
 
Table 48.  Detailed Evaluation – Standby Power Supply 

 1. 2. 3. 3. 5. 

Evaluation Criteria Categories 
Do Nothing 

(i.e. No Backup 
Power) 

Implement 
Operational 
Adaptations 

Standby Power for 
Critical Equipment 

Standby Power 
for All Loads 

Standby Power 
for SCADA 

Only 

Technical Considerations 2.55  3.48 4.03  

Approvals Requirements 1.18  1.28 1.05  

Financial Considerations 2.05  1.53 1.65  

Environmental and Social Impacts 1.15  1.65 2.00  

Overall Score 6.93  7.93 8.73  

Overall Rank 3  2 1  

Notes 
1. Values in the above tables indicate weighted scores for each criterion.  A high score and low rank indicate a preferred alternative. 

 
  



File No. 311-031   Page 65 

WASTEWATER TREATMENT MASTER PLAN 
MUNICIPALITY OF NORTH PERTH 

Table 49.  Qualitative Evaluation – Standby Power Supply 

Alternative Advantages Disadvantages Notes 

Do Nothing 
(No Backup Power) 

 No cost to implement 
 No approvals required 
 

 Does not address problem of no backup 
power for plant 

 Risk of impaired plant performance 
 Risk of major environmental discharge 

during a prolonged power outage 
 Risk of loss of system control and data 
 Most modern WWTP’s have backup 

power 
 Prolonged power outage could result in 

loss of biomass requiring plant re-seeding 
which could take weeks 

 Requires that lagoons stay in 
place thereby maintaining or 
increasing the level of risk and 
environmental liability borne by 
North Perth 

Standby Power for 
Critical Equipment 

 Significant reduction in risk to plant 
performance, environment, data 
security 

 Well established strategy 
 

 Moderate cost 
 Air/Noise Approval required from MOECC 
 Moderate effort to implement 

 Requires that lagoons stay in 
place thereby maintaining or 
increasing the level of risk and 
environmental liability borne by 
North Perth 

Standby Power for All 
Plant Loads 

 No loss of plant performance, 
environment, data security 

 Well established strategy 
 Typical for most modern WWTP’s 
 

 Higher cost 
 Air/Noise Approval required from MOECC 
 Moderate effort to implement 

 Lowest environmental impact 

 
 
 



File No. 311-031   Page 66 

WASTEWATER TREATMENT MASTER PLAN 
MUNICIPALITY OF NORTH PERTH 

6.5.4 Summary of Results 
 
Results of detailed evaluation of alternatives indicate that providing standby power for all plant loads 
is the recommended alternative along with a secondary recommendation to provide standby power 
for critical equipment and services as a minimum. 
 
 
6.6 HEADWORKS 
 
6.6.1 Background 
 
Raw sewage from Listowel, Atwood, and the Septage Receiving Station enters the plant in the 
influent channel in front of an inclined manual bar screen.  The bar screen is manually scraped to 
remove large solids and debris.  Bar screen spacing is 50mm.  Following the bar screen, flow enters 
an aerated grit removal system consisting of an aerated grit hopper tank, an air lift pump and a screw 
grit classifier.  The pump discharges grit to the screw classifier, and liquid flows back into the grit tank.  
Screened grit is collected in a mobile container that is periodically and manually emptied, with the grit 
sent to landfill.  Following grit removal, wastewater flows through two (2) comminutor units operating 
in parallel for particle size reduction. 
 
Before upgrades were completed on the Septage Receiving Station, hauled septage was delivered 
directly to the headworks area through a secondary process train consisting of a second manual bar 
screen and smaller settling area before being combined with the main sewage stream. 
 
Historically, high influent flows (approaching the maximum daily flow) required an operator to 
manually operate the bypass gate around the grit chamber to allow excess flows around that area of 
the headworks.  Operators have addressed this problem by removing the upper portion of the bypass 
gate so flows that cause water to build up around the inlet area will overflow into the bypass channel 
and around the grit chamber.  This remedy is intended to force the denser grit-laden flow (typically 
inorganic) into the grit chamber and allow lighter suspended solids (typically organic) to overflow to 
the bypass channel. 
 

 

Manual Bar Screen 

 

Aerated Grit Chamber 
 



File No. 311-031   Page 67 

WASTEWATER TREATMENT MASTER PLAN 
MUNICIPALITY OF NORTH PERTH 

There are several potential areas of improvement at the headworks of the plant: 
 

 Although the screw classifier is sized for the peak flow of 25,500 m3/d, the grit chamber is 
undersized to handle peak flow events, and currently overflows into a by-pass channel if flows 
exceed approximately 8,000 m3/d.  During this high flow scenario, grit removal efficiency is 
reduced and some grit passes to the biological treatment stage and could increase wear on 
downstream mechanical equipment. 

 The manual course bar screen is labour intensive, and could be replaced with a more 
automated system.  Bar screen spacing in both the main channel and bypass channel (former 
septage receiving area) is 50mm which is relatively coarse.  Consequently, only very large 
objects are caught in the existing screen, and the equipment life would improve if the screen 
type was changed from a coarse screen to a fine screen along with an automated solids 
removal mechanism. 

 There is no redundancy in the existing bar screen and grit removal system. 

 Winter maintenance of the headworks equipment is difficult because it is located outdoors.  
There is also a greater potential for odour release because equipment is uncovered. 

 Grit classifier equipment is aging and difficult to operate and maintain, especially during winter 
months due to its outdoor location. 

 Currently, air supply to grit removal facilities is from a branch line off of the main supply line to 
the aeration tanks.  The option exists to provide a dedicated blower for headworks use.   

 Odour control system could be added if headworks are enclosed 
 
6.6.2 Screening-Level Evaluation 
 
Typical preliminary treatment steps that can be found at headworks of municipal wastewater 
treatment plants include screening, grit removal, grit classification, and grinding.   Upgrades to 
headworks may involve various combinations of these treatment steps.  The existing headworks at 
the North Perth plant is located outdoors in open channels and tankage.  There are advantages to 
enclosing the headworks in a heated insulated structure or building.  Finally, there is potential to add 
redundancy to the screening and grit removal processes, each of which currently use a single 
operating train and are undersized for peak flow.  In addition, if either of these units is shut down for 
maintenance or repair, that treatment process is by-passed, increasing the potential for wear of 
downstream mechanical equipment. 
 
The following is a selected list of alternatives for headworks upgrades.   
 
Do Nothing 
Continue operating the manual bar screen, and single train grit tank.  If water builds up in the inlet 
area, water will flow over the weir into the influent channel, by-passing the grit tank. 
 
A – Equipment Upgrades 
Replace manual bar screen with automated fine to medium size screening system, and provide 
winterization enclosure for the new bar screen.  Note that the automated bar screen will have a 
higher profile than the existing system, with a large portion of the equipment located above water 
level.  Therefore, due to the potential for freezing of the equipment in the winter when cold air passes 
across the equipment, this equipment would have to be enclosed in a heated insulated enclosure.  
Also, replace the aging grit classifier with a newer model, or potentially a more automated system. 
 



File No. 311-031   Page 68 

WASTEWATER TREATMENT MASTER PLAN 
MUNICIPALITY OF NORTH PERTH 

B – Repurpose decommissioned equipment for redundancy 
Repurpose decommissioned manual bar screen for redundancy.  The decommissioned bar screen is 
approximately 1.5 times the area of the active bar screen, so would provide the needed capacity.  
However, the condition of the decommissioned bar screen would need to be assessed to determine 
the feasibility of re-commissioning.  This alternative would also involve converting the unused dry 
pump pit into a second grit settling chamber, which would also discharge to the single grit classifier.  
In this way, there would be no expansions to the existing structure, and only existing areas would be 
used.   
 
C – New grit removal train for redundancy 
Construct a second grit tank to handle peak flows.  In comparison to Alternative B above, this 
upgrade would involve construction of two identically sized grit channels and grit tanks for 
redundancy in order to ensure proper flow splitting.  This alternative would require greater 
modifications to the existing structure.  A by-pass channel would be constructed between the two grit 
removal process trains, so either train could overflow into the by-pass channel.  
 
D – Enclose Headworks 
Enclose entire headworks area within in heated and ventilated building.  This would allow for easier 
operation and maintenance and would allow any odours to be captured.  If this alternative is selected, 
it would be unnecessary to provide a separate winterization enclosure around the automated bar 
screen as described in Alternative A above. 

 
Alternative combinations of upgrades were selected for evaluation and are shown in Table 50.  See 
Appendix C for the complete screening level evaluation matrix. 
 
6.6.3 Detailed Evaluation 
 
It was decided that Options 3, 4, 5, 7 and 8 would not be carried forward.  Option B and all 
alternatives that contained this option were removed,  because it would be difficult to repurpose the 
abandoned grit tank and bar screen as the flow split would not be even and it is likely that the bar 
screen would have to be replaced rather than be reused in its existing state. 
 
The table on the next page summarizes results of detailed evaluation of alternatives for headworks 
upgrades.  See Appendix C for the complete detailed evaluation matrix. 
 



File No. 311-031   Page 69 

WASTEWATER TREATMENT MASTER PLAN 
MUNICIPALITY OF NORTH PERTH 

Table 50.  Screening Evaluation – Headworks Upgrades 

 1. 2. 3. 4. 5. 6. 7. 8. 9. 

Evaluation Criteria 
Do 

Nothing 
Implement 

A 
Implement 

B 
Implement 

C 
Implement 

A and B 
Implement 

A and C 
Implement 

A and D 
Implement 
A, B, and D 

Implement 
A, C and D 

Ability to Address the Problem 3 3 3 3 6 6 6 9 9 

Technical Feasibility 4 6 2 4 2 4 6 2 4 

Relative Cost-Benefit or Life Cycle 
Cost of Implementation 

4 6 2 2 2 2 4 2 2 

Energy Consumption/Ecological 
Footprint (e.g. GHG emissions) 

3 3 2 2 2 2 2 1 1 

Compatibility with Municipal, 
County, and Provincial Policies, 
Regulations, and Studies 

2 2 2 2 2 3 2 2 3 

Alternative is Well-Established and 
Proven 

3 3 1 2 1 2 3 1 2 

Overall Score 19 23 12 15 15 19 23 17 21 

Status 
carried 
forward 

carried 
forward 

not carried 
forward 

not carried 
forward 

not carried 
forward 

not carried 
forward 

carried 
forward 

not carried 
forward 

carried 
forward 

 
Table 51.  Detailed Evaluation – Headworks Upgrades 

 1. 2. 3. 4. 5. 6. 7. 8. 9. 

Evaluation Criteria 
Do 

Nothing 
Implement 

A 
Implement 

B 
Implement 

C 
Implement 

A and B 
Implement 

A and C 
Implement 

A and D 
Implement 
A, B, and D 

Implement 
A, C and D 

Technical Considerations 2.20 2.35     3.25  3.25 

Approvals Requirements 0.88 1.00     0.81  0.56 

Financial Considerations 2.25 2.25     2.00  1.50 

Environmental and Social Impacts 1.25 1.55     1.30  1.55 

Overall Score 6.58 7.15     7.36  6.86 

Overall Rank 4 2     1  3 

Notes 

Values in the above tables indicate weighted scores for each criterion.  A high score and low rank indicate a preferred alternative. 
 
  



File No. 311-031   Page 70 

WASTEWATER TREATMENT MASTER PLAN 
MUNICIPALITY OF NORTH PERTH 

Table 52.  Qualitative Evaluation - Headworks 

Alternative Advantages Disadvantages Notes 

Do Nothing 
(Maintain Existing 
System) 

 Lowest capital cost option 
 No additional electrical power 

requirements 
 No changes required to C of A 

 Manual screen is more labour 
intensive, resulting in more person-
hours for maintenance 

 Grit equipment is not sized for peak 
flow 

 Bar screen captures only large solids 
due to bar spacing 

 Provides no improvement to plant 
performance or equipment protection and 
efficiency 